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1. #f iR (SAMPLE DESCRIPTION):
RS PR T HL UL 5 IFR18650E1500
Sample Name Li-ion Cell Cell Model
LA TR F AL R 5 43 A B 2 ]
Client BST POWER (SHENZHEN) LIMITED
ZHE U7 Hdk: BRI e b X A5 B T K R AL X B e % 37 5
Add. Of Client 37#Xinlong Rd, Dakang, Henggang, Longgang, Shenzhen, P. R. China
ApE L) R0 I A REH PR =]
Manufacturer Hengyang LC Energy Storage Limited
PR L : 3.2v WUE R & 1500mAh [ELz¥ /
Nominal Voltage Rated Capacity 4.8Wh Trademark
75 L AL 300mA | BEER 1500mA FEHA LA | 15mA
Charge Current i}ﬁlfz% End Charge
Continuous Current
Charge Current
Ak r )k 2.0V R OR TR LA 4500mA FERREI R | 3.65V
Cut-off Voltage M.aximum Limited Charge
Discharge Current Voltage
T a6 H 2019401 A 12 H IR R H 2019401 H 24 H
Client date Jan. 12, 2019 Finished date Jan. 24, 2019

2. 2% )51 (REFERENCE METHOD)

(A B ST ks e ia i ny @ B—R IS FARHEF A ) (ST/SG/AC.10/11/Rev.6)
{United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of Tests And
Criteria) (ST/SG/AC.10/11/Rev.6).
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3. MR H (TEST ITEM)

1. = A (Altitude simulation) 5. 4% (External short circuit)
2. i 5 (Thermal test) 6. fi# i (Impact)

3. #&3)(Vibration) 7. 1L J¥ 78 H(Overcharge)

4. ifi(Shock) 8. wR il Hi(Forced discharge)

A, ARSI P A B 2 2577 5

Major instruments of measurement used in the test:

WA BRI %5 RHEA R
Name of equipment /Model Serial No. Due Date
PN YR e

Low Pressure Test Machine SE-132 2019-04-19
BE-DY-125

PR R AR A

High Fast Temperature&Humidity Chamber SE-1488 2019-08-05
ZJ-KSWB1506

ke &

Vibration Machine SE-439 2019-04-09
EV103V

MUbh o &

Shock Machine SE-440 2019-04-09
HSKT-10

R Ry SRR RN

Thermostat Short-circuit Testing Machine SE-133 2019-03-29
BE-1000W

AR

Impact Testing Machine SE-136 2019-08-05
BE-5060

CERI LI G

Battery Charge And Discharge System SE-172 2019-04-19
CT-3008-25V10A-NA

Her i

Digital Multimeter SE-1502 2019-08-05
15FB+

RS

Electronic scale SE-1483 2019-08-05
CHS-D

HOIE: T AR A RN T 5 2 X P & R A = T X A DO R
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5. fali . IEE AT

Place and Environmental Conditions of the test

e RN TS I A A BR 22 =) il S = I (20£5) 'C  AHXNEEE  (40~70) %RH
Place Temperature R.H.

6. Mk 4516 (CONCLUSION)

M H FE g AT FRHE g5
ITEM SAMPLE NUMBER STANDARD CONCLUSION
T EE AL C1~C10 -

it (PASS)
(Altitude simulation)
R 58 (Thermal test) i (PASS)
PR3N (Vibration) i (PASS)
it (Shock) Wit (PASS)
G R UN38.3

Wil (PASS)
(External short circuit)
i ( Impact ) C11~C15 Bt (PASS)
it £ 78 H(Overcharge) | N.A. N.A.
e ] FE C16~C25 C26~C35 38

it (PASS)
(Forced discharge)

18 (Notes):
C1~C10: 58— e JBU B A 11 56 4 78 HUIR A 1 Lo
Cells at first cycle in fully charged states;
C11~C15: N5 — > 7n il HL A 50% 15 14 e 75 B IR AS ) HLots;
Cells at first cycle at 50% of the design rated capacity;
C16~C25: Jy55— > 7e s L il 1 58 A T8 A R A e s
Cells at first cycle in fully discharged states;
C26~C35: Jy 50 /™78 5 it Jil 1 /5 58 4 S R B RS
Cells after 50 cycles ending in fully discharged states.

HOIE: T AR A RN T 5 2 X P & R A = T X A DO R
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7. Mk J73E (TEST METHOD)

/NS EEES B FEL T A 2 P A T3R5 T.1 &8 T.5. 8 T.6 Al T.8 MiAs FH A& 59 #MaR B8 ik ( st sl i
o R T.7 ATRME A R SeAE RS T.1 & 1.5 il B ARSI st AT, DAEE 035 5 7o F i F 3 1
Fa It .

AR T 25

Ji B K (%)= (M1-M2)/M1 *100

o ML 2SI AT R, M2 2RI S R . W ERSUR AR N R ATAEUE, BRI R E
K"
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.
In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-M2) / M1x100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.

LB R 5T M Joi B4R IR A

Mass M of cell or battery Mass loss limit
M<1 7 (g) 0.5%
1g<sM<75 7i(q) 0.2%
M>75 Fi(g) 0.1%

T.1 m= AU
BRI HL S A A RIAE R %6 T EUIC T 11.6 TMAAIFAEER 28 (20°C £5C) R 6 /M.
SORAEAM BTSN T oA, omig. ok, I HARA 0 r el i i A e 1
TEEE B R AN T HAEREATIX — SE0 T HUE IR 90%. A 5% B I B R ANIE A T 56 4 T AR AS 1 158 H s A
RIS
T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.2 I8 56

TG FE A L B S FE RIS IR B 5 T 75°C £ 2°CHIZAE FAEE /D 6 /NI, 35 FE RIS IR &5 T
-40°C £ 2 CHIZMF FAFE D 6 /NI PIA B it 30 L P 2 1) () e P T ) By 30 b IEFE P R
AT, 5ER 10 IR, FE W AT WG S F VB AE A SR (20°C £5°C) FAFIN 24 /N XFF KA H
O AT REth, R T AR Y B6 T P AR [R) 222D oA 12 /K

BURMLSMEM ISR LHFR. O TEHEATEE K, H ARG S E i e 585 1
FF#% H AN T HAE AT IX — 336 BT FE R A 90%. 75 2% FELE [ SR ANE T 58 4 O R 25 R 6 F B A
L
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T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 75 + 2 °C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 £ 5 °C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.3 3N

ORI B [ FIRBINLT &, (HARIE AT, IEREHER T SE L SRR 8. RSN IE5X
JE, SRR AE THZ A1 200Hz 2 8], #E[EF] 7THz, RN 15 08h. X —IRshd fE 2 =AM b 2
RS R— E AT 12k, N 3 /8EF . Fordr— MRS 7 1) 0 200 i 1] 9 .

VEX BRI, SRR EAL 12 T A e CROSAVNY ), it 12 F 78 LK
(1) FEIBAT T AN [

X U ANES EL . AN THZ FFAR, (RRF 19 RSO, BEBIRIAS] 18Hz. AR IGHIRIE R
7E0.8mm CEfi# 1.6mm) , FHHE AR B 2| i KA R 89 (F LN 50HZ) o K f A hnis B
{REF(E 8g ELEIAIZ I N E] 200HzZ.

SR, M 7 B 2ETFF AR ERRE Lgn PSR N B RRIA R 18 #f24. SRS KRB PR ER(E 0.8
2K CEATHE 1.6 =K JRIE IR B 2 i KR FEIA F 2gn (L8 25 522D o IR Ins B R RF
7E 2gn B 24238 i3 200 #4124 .

FORAUOM B EER . BHFR. A, TBRMERK, H HAEA R0 e s f i e 56 5 1
FF% H R AN T AR AT X — 1R BT FEE 1Y 90%. A ¢ FUE (LR A F T 52 4 ORRAS R B i A5 0
CEML

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery

HE: A I X G & R = DML X A BB
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directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.4 phif

0 FL AT Ut P A S R R AR B b, SO SRR e T I T T

AN UG St RN FE 1509 ARk RFEEIN (8] 6 Z AP FIE 2. Ji4h, KA AR EVR
G52 BN IR FE 509 APk RFEEIN [H] 11 AP IE 5L P .

B 222 52 ¥ 1E 5208 i o 10 Vg A Ikt B X e T AT 2L 0 o %/ N e el P ke 4 2 [y 6 2
T, X R E R Pk R 2 B 1) Dy 1ms. T 1 AR 2 QR T o JR0RH 2 ) e /NI e

FEAN B A B AL A = AN B LI 2 7 AL IR T R 45 = ikaidy, BB 1 OT A1 485 = I
iy, EILAZ 18 ibidi.

BORRGSHBICEIE . A, ok, JTomEATeiEE K, It B AR e B s sl A b A e = 1
T B R AN T AR AT 3R IGHT HUE ) 90%. A 9% H R A B R ANIE F T 56 A Btk A4S 13056 Ha A
H It
T.4 Shock
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50
gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

3 /IR TR B Jok e 2 it [A]
it Battery Minimum peak acceleration Pulse duration
150 gnor result of formula
/NELEEHE Small batteries Acceleration(gn)= (100850j 6 ms
mass*

whichever is smaller

50 gnor result of formula
30000}

mass*
whichever is smaller

11 ms

KA Large batteries Acceleration(gn)= (

* Mass is expressed in kilograms.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
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T.5 SRR

75— 52 IR 1] Py A B B By JE A 520X B 57 + 4 CHISIRE IR, IR T B kT s B
R ARSI AIARAL,  JF B AIE S AR PP A IC SR ANTT AT, 8 A4 /N2 e il A s ) 2% i P (1] [
B/DFREE 6 /NN, KRB E RN D RFEE 12 /N o RS RS ECHIBAE 57°C £4°C T A% S
BH/INT- 0.1 RRABH) A 5 1

X — A PR A B S B A SRR FE R B 57°C +4°CfaRFL &b 1/, Bl oK st (iR B FA
EENIRTHE R — I OREFR T iR B {E

JELIE AN 74 A 40 1) b 52 /D AE AT T R AT

FOR RS H AN IR A 170°C, I HAERR R T GRS 5 6 /NN ok, Tomide,
T K.
T.5 External short circuit
The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of 57 = 4°C, measured on the external case. This period of
time depends on the size and design of the cell or battery and should be assessed and documented. If
this assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 £ 4°Cshall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 £ 4 °C, or in the case of the large batteries, has decreased by half of
the maximum temperature increase observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.6 i/t

fd GEHTEEANT 18 2K BT it

U FRLE A B OB D G B3R L, — AR 316 BRI R SE IR 0, AN ELA
15.8 A +0.1 2K, KEED 6 HK, sifitbmimiRE, MoFZKE, ¥—HRo1 Tw+01T
Se I E AR 612.5 JEOK A kv AR AR S AL, (s — AN L3506 BEHE K« R A4 SR e B ) #
N ELBUR BRI LS T ELUB AT i P T 51 S VRN KT SR 2 90 VA T

e R RE, PN S PR TP AT I S REE R O AR 15.820.1 2K i R 1 B4
MEE. AR .
T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the
test sample. Each sample is to be subjected to only a single impact.

HE: A I X G & R = DML X A BB
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PR (BRAEIE. 4856, TEm/4al4n S fl BAR /N T 18 22K B BAE I HLE)

W U B P LB E PRSP IR Z AV s, B M R, A58 — Bl st b I8 R 20
1.5 FEOKREEFD . BYERREEBET, ERHILLT =gz —:

(a)  Jfni /) Eis5] 13KN+0.78KN;

(b)  HEGHHE TR 100mV;

()  HERMER|EMH)F LR 50%5 L .

—HIXFREARES . R T 100mV 82, s EARTE 2/ 0K 5 R K 50%, B AT #RR .
BEAT I AR 2R FL S N M i B PR — T Mt s o LT/ T 7B RS N GBS T o (BRI TE FL s S A 2
e L7 [ i s

BN URE RS Al R R — IR R ik . R SR SR 5 6 /NI o 16 I A Y 22 T AR Al FeAl
TR ) F S B ZH Al RS AT o

FOR B B BRSSP SR E AN 170°C,  JF HAERE S ARt JGAE J5 6 /NN oA, o
Ko
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.

(a) The applied force reaches 13 kKN + 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C
and there is no disassembly and no fire during the test and within six hours after this test.

T7 WdERH
78 L L UL AU 3 e R UL B KRR T8 A LR P o TR R e/ N FUR TR
(a) filli& R 78 AL AN KT 18V I, 136 A die /0 R 7 s P i s DK 7 L P TS PR 7 £ B 22V
P TN
(b) &R AT AR T 18V I, GG R/ U Ny i R FE LR Y 1.2 .
IS NAEPA IR T AT, HEAT WG TR R 24 /N .
TR L H AR S AR A JS 7 RN TCfRAA, ToRE K.
T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’'s recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
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Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

T.8 sl
FEANHUC N AE R BRIRFE N5 12V B H FE IR P IR S f R A5 T 13 78 45 o 1 B RSP FRLIRE I 2%
7R B

I 2 DR/ A 1Y) FRLREL A e F T R B, B A5 ROTSCR HLIR . REREA L R AT B
JECHL, ORI T 5T HUAUE 2 5 R DA AR 106 LA

R AL B 7 B R SR R B RIS 5 7 R TGRRA, oK .
T.8 Forced discharge
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

Huhik: AR R 5 22 X 2 A S A = X A BRI
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8. M 2% TEST PROCEDURE

%5 541 Marking

v

A3 Pretreatment

v
v v v v

C1-C10 C11-C15 N.A. C16~C25

C26~C35
v

5 P AL
Altitude simulation

v

Tt FEE D
Thermal test v v

il Jih Impact R FE B
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9. X% DATA

T.1 &= E L (Altitude simulation)

Ei AR AT Pre-test AR5 After test RETH | BETH | ALEk, HS W
%' Joi & L Ji & HL Mass loss | Voltage | f&, BRI K (2
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
7(9) fR(V) 77(9) R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1l 39.512 3.438 39.512 3.438 0.00 0.00 N
C2 39.474 3.453 39.474 3.453 0.00 0.00 N
C3 39.402 3.418 39.402 3.417 0.00 0.03 N
C4 39.373 3.432 39.368 3.432 0.01 0.00 N
C5 39.525 3.426 39.525 3.426 0.00 0.00 N
C6 39.486 3.473 39.486 3.473 0.00 0.00 N
Cc7 39.768 3.435 39.768 3.434 0.00 0.03 N
C8 39.764 3.447 39.759 3.447 0.01 0.00 N
C9 39.471 3.462 39.471 3.462 0.00 0.00 N
C10 39.787 3.451 39.787 3.451 0.00 0.00 N
T.2 HRENHR(Thermal test)
FL b AT Pre-test MR JF After test RETH | BMETH | ALEk, HS @
ViR R H, i e 1 Mass loss | Voltage | f&, mEZf#ek (&
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
75(9) (V) 5(g) (V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
Cl 39.512 3.438 39.498 3.425 0.04 0.38 N
C2 39.474 3.453 39.459 3.439 0.04 0.41 N
C3 39.402 3.417 39.385 3.404 0.04 0.38 N
C4 39.368 3.432 39.353 3.418 0.04 0.41 N
C5 39.525 3.426 39.509 3.414 0.04 0.35 N
C6 39.486 3.473 39.472 3.459 0.04 0.40 N
C7 39.768 3.434 39.753 3.421 0.04 0.38 N
C8 39.759 3.447 39.745 3.435 0.04 0.35 N
C9 39.471 3.462 39.456 3.448 0.04 0.40 N
C10 39.787 3.451 39.771 3.437 0.04 0.41 N

HibE: AR I 5 2 K T 2 G R = T X A BRPORE AR
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T.3 #R3h(Vibration)
FHLI AT Pre-test WS After test PG | BT | ALBR, R, W
%5 -+ L Jii & SElES Mass loss | Voltage | &, BZRFE K (&
No. Mass Voltage Mass Voltage (%) loss (%) | /#)
yL(g) R (V) 7(9) fR(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
Cl 39.498 3.425 39.498 3.425 0.00 0.00 N
Cc2 39.459 3.439 39.456 3.439 0.01 0.00 N
C3 39.385 3.404 39.385 3.404 0.00 0.00 N
C4 39.353 3.418 39.353 3.418 0.00 0.00 N
C5 39.509 3.414 39.509 3.413 0.00 0.03 N
C6 39.472 3.459 39.472 3.459 0.00 0.00 N
Cc7 39.753 3.421 39.753 3.421 0.00 0.00 N
C8 39.745 3.435 39.745 3.434 0.00 0.03 N
C9 39.456 3.448 39.452 3.448 0.01 0.00 N
C10 39.771 3.437 39.771 3.437 0.00 0.00 N
T.4 idi(Shock)
AR i E . 150 gn,  JikiTisHE]: 6 ms
Peak acceleration: 150 gn, Pulse duration: 6 ms
H it WMHT Pre-test W5 After test | BiESH | RS | ALBR, HF, #
pimR= e S FE TS Mass loss | Voltage | {&, BEZEFHE Ak (&
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
72(9) R(V) 75(0) R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 39.498 3.425 39.498 3.425 0.00 0.00 N
C2 39.456 3.439 39.456 3.439 0.00 0.00 N
C3 39.385 3.404 39.381 3.404 0.01 0.00 N
C4 39.353 3.418 39.353 3.417 0.00 0.03 N
C5 39.509 3.413 39.509 3.413 0.00 0.00 N
Cé6 39.472 3.459 39.472 3.459 0.00 0.00 N
C7 39.753 3.421 39.753 3.421 0.00 0.00 N
C8 39.745 3.434 39.745 3.434 0.00 0.00 N
C9 39.452 3.448 39.447 3.448 0.01 0.00 N
C10 39.771 3.437 39.771 3.436 0.00 0.03 N

Huhik: AR RN E 2 XY 2 ATE fEEE = Tk X A BRIIHEAR
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T.5 44 55 #% (External short circuit)

Hij 2 5 No. I e B B, B, Bk GRIF)
Peak temperature (C) Whether disassembly, rupture, fire (Y/N)
C1l 78.2 N
C2 81.5 N
C3 77.6 N
C4 79.2 N
C5 82.3 N
C6 75.4 N
C7 77.3 N
C8 76.9 N
C9 81.7 N
C10 79.8 N
T.6 fidi(Impact)
Hit 2 5 No. R e AR, R GRITD
Peak temperature (C) Whether disassembly, fire (Y/N)
Ci11 87.5 N
C12 89.2 N
C13 88.6 N
Ci4 90.7 N
C15 89.8 N

T.7 i &£ 78 Hi(Overcharge)

4 5 No. Ak, fk G2
Whether disassembly, fire (Y/N)
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.

HE: A I X G & R = DML X A BB
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T.8 5l i i (Forced discharge)

Hij 2 5 No. ATk, #K GEE)
Whether disassembly, fire (Y/N)
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C17
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HOIE: T AR A RN T 5 2 X P & R A = T X A DO R
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10. #£ 44 [ A (Photos of the Sample)
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oL L

01234567 89101112131415161
5214 i 1

Qe

012345678 910111213141516
210 0 ;

Huhik: AR RN E 2 XY 2 ATE fEEE = Tk X A BRIIHEAR

Adress: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District, Shenzhen,
Guangdong, China

i (Tel): (86)755-26066440 1L F.(Fax): (86)755-26066021 [4H(Email): service@anbotek.com [1ik(Website): www.anbotek.com


mailto:service@anbotek.com
http://www.anbotek.com/

Anbotek [EFSIIESTr Il iec) oA
Product Safety Shenzhen Anbotek Compliance
Laboratory Limited

Report No. SZABB190109001-01 Page 17 of 17

7= HH (DECLARATION)

Loz % 0. (BCE B OCT /a0t W as 8 W1 — b 58 A ks 4 F 4 )
(ST/SG/AC.10/11/Rev.6)

{United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of

Tests And Criteria) (ST/SG/AC.10/11/Rev.6).

2. MAASESe = IRYI 2 R A PR 2 7]
Hudik: TR RN 5 2 X 0 2 A8 5 B R = TV IXARR IR
Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited

Address:East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,
Bao'an District, Shenzhen, Guangdong, China

3. AREARE SR o
This report shall not be revised and deleted.

4. AR HY A0 A5 RAN 5 IR L %
The test results presented in this report are only relevant to the test sample.

5. ARAERZLIRYINZ AT e tn A IR 2~ =] B el 15 00 FANBER T 2% T2 H.

This report shall not be published as advertisement without the approval of Shenzhen
Anbotek Compliance Laboratory Limited.
6. BRAFEEEM], 75N TCHRINZ A B A BR 2N &) 45 AR & A5 567 B

This report shall not be copied partly without the written approval of Shenzhen Anbotek
Compliance Laboratory Limited.
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End of report
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